UN38.3 1A% A 2
UN38.3 Test Summary

BhER Company information T

L

811900200549759

AN
&

HHEFER(ES)E R AT Murata Energy Device Wuxi Co., Ltd.
E 3R TABTHTHX KT 27 2 No.27, Chang jiang Road, New District, Wuxi, Jiangsu
Consignor hitps:// t
0510-85238888 weiwei.tang@murata.com e
B REECES)E IR AT Murata Energy Device Wuxi Co., Ltd.
Gy X172 LHELETH X KT 27 2 No27, Chang jiang Road, New District, Wuxi, Jiangsu
Manufacturer .
0510-85238888 weiwei.tang@murata.com ?ttp si/fwww.murata.com J
F ¥ A TR AR R R Shanghai Research Institute of Chemical Industry Testing
_— . Center
A AL FHE. L X A 5B 345 2, 200062 No.345 East Yunling Road, Putuo, Shanghai,
Test lab China 200062
86-21-31765555 battery@ghs.cn www.ghs.cn
At {5 & Battery information
BN o : iy
FERY J
Name HE T ARhl Brand SHIMANO
iR BT-E6000 (k5. R 2= BT-E6000
Type LIPY015CYYCSY6) Original tested type
PRARELE(V) RE/RE
Nominal voltage 36 Capacity/energy [1.6Ah/418Wh
ik Al 72 5 B T P AL w5 E) )
Description Rechargeable Li-ion battery Li content
R & (kg) S BEBRINE Black
2.603 .
Mass ol Appearance plastics cement shell
B AE B Test information
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Original test report No. L1180 (H] 3 Date of test report - 2018-03-12
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TRt Y2 38.3 & UNITED NATIONS "Recommendations on
Test standard the TRANSPORT OF DANGEROUS GOODS" Manual ST/SG/AC.10/11/Rev.6
of Tests and Criteria 38.3
T.1 S EER N T.2 MR N
Altitude simulation = Passed Thermal fest A Passed
T.3 FRBHHIR, ~ T4 Hrarfllid PN
Vibration Fri Passed Shock St Passed
T.5 M5 % N T.6 i N
External short circuit % Passed Impact A Passed
T.7 EEF 8 ~ T.8 F& | A
Overcharge & Passed Forced discharge & Passed
38.3.3 () / 383.3 (g) /
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& B A Sample Picture

BT-E6000 __ Li-ion Battery pie
' CELL MADE IN JAPAN 36V =11 AR 418WhI
PACK PROCESSED INCHINA | ¥ |OINR19/66-4

s
Follow manufacturer's Instructions.
Dispose of used batteries according o instructions.
Use only the chargers of the SHIMANO STEPS syslems.
In the case of different charger, please refer the instructions there of,
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i ST/SG/AC.10/11/Rev.6 38.3 #R#fEE K. The tested samples meet the requirements of test
Conclusion items of the UNITED NATIONS "Recommendations on the TRANSPORT OF
DANGEROUS GOODS" Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
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